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Sample Description Clients Ref :  "Frontelk"
Rigid textured panel
Colour : Beige

End Use: Cladding

Nominal Composition : Porcelain

Nominal Mass per Unit Area/Density : Approx. 28kg/m2

Nominal Thickness : Approx. 18mm
ISO 5660.1-2015 Reaction to Fire Tests - Heat Release Smoke Production and Mass Loss Rate Part 1: Heat

Release Rate (Cone Calorimeter Method) and Smoke Production Rate (Dynamic Measurement)
Specimen
1 2 3 Mean
Average Heat Release Rate fti fti fti fti  kW/m?
Average Specific extinction area 49.5 7.4 136.1 64.3 m?kg
Test orientation : Horizontal
Specimen
1 2 3 Mean
Irradiance 50 50 50 50 kW/m?
Exhaust flow rate 24 24 24 24  L/sec
Time to sustained flaming fti fti fti fti  sec
Test duration 900 900 900 900 sec
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Initial thickness 19.5 19.5 19.5 19.5 mm
Initial mass 286.2 287.7 297.7 2905 g
Mass remaining 285.8 285.9 297.0 2896 g
Mass percentage pyrolysed 0.1 0.6 0.2 03 %
Mass loss 0.4 1.8 0.7 10 g
Average rate of mass loss 0.1 0.2 0.1 0.1 g/m2s
Average Heat Release Rate(fti) 25 0.2 3.9 22 kWim?
Peak Heat Release Rate(fti) 6.6 1.8 7.8 54  kW/m?
fti = failed to ignite
These test results relate only to the behaviour of the product under the
conditions of the test, they are not intended to be the sole criterion for
assessment of performance under real fire conditions.
Note: All calculations are based on data measured for 15 minutes from start of
test.
Tests were conducted with a wire grid placed over the sample during testing .
This was done to contain intumescing sample within the sample holder.
Note : The sample has a heat release rate of less than 50 kW/m?. In accordance with
New Zealand Building Code verification Method C/VM2 Appendix A this product shall be classified as
Group 1.
If a different classification group is obtained for different specimens tested, then the highest (worst)
classification for any specimen must be taken as the final classification for that material.
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Heat release rate (kW/m?) Effective heat of combustion (MJ/kg)
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Specimen: 2

Heat release rate (kW/m?) Effective heat of combustion (MJ/kg)
2.0 20
1.6 16
1.2 12
0.8 8
0.4 4
0.0 Al A A 0 A A A Al\ A A A AA A A~ A
o 200 400 600 800 1000 0 200 400 600 800 1000
Time (s) Time (s)

Specific extinction area (m?/k
Smoke production rate ([m?/s]) pecitic extinctl rea 9)

0010 500
0008 400
0006 300
0004 200
0002 100
0000 AW&A A AA A AAL 0 I\AA A/\ A ﬂ’ A A AA A A A A
0 200 400 600 800 1000 0 200 400 600 800 1000
Time (s) Time (s)
69677 23296 Page 5 of 8
© gz:‘;z;&“’ﬂ%‘{gzg% ::;’r‘sefgv Ltd A AccrediFed for c.ompliance with ISO/IEC 17025 -
NATA - Chemical Testing : Accreditation No. 983
- Mechanical Testing : Accreditation No. 985
v - Performance & Approvals Testing : Accreditation No. 1356

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd

may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.

]
UW/
MIGHAFEL A. JACKSON B.Sc.(Hons)

0204/11/06 APPROVED SIGNATORY IANAGING DIRECTOR



http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : SPS Roofing and Building Limited Test Number : 17-005919
16A Parkhead Place Issue Date : 15/11/2017
Albany, Auckland New Zealand Print Date : 20/11/2017

New Zealand

Mass loss rate (g/s) Total heat released (MJ/m?)
0.10 0.20
0.08 0.16
0.06 0.12
0.04 0.08
0 200 400 600 800 1000 0 200 400 600 800 100C
Time (s) Time (s)
Rate of smoke release ([m?/s]/m?)
Mass (g) 0.10
300
0.08
240
0.06
180
0.04
120
0.02
60 A
0.00 A/\ A A A A a A AAA
0 0 200 400 600 800 1000
0 200 400 600 800 1000 Time (s)
Time (s)
69677 23296 Page 6 of 8
Australian Wool testing Authority Ltd i i i
© cz: ;:;:T_AiORi;;?QR e:e nj!eﬂd y A Accredl.ted for c.ompllance with ISO/IEC 17025 ) -
NATA - Chemical Testing : Accreditation No. 983
- Mechanical Testing : Accreditation No. 985
v - Performance & Approvals Testing : Accreditation No. 1356

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall

be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd -
may be used in advertising providing the content and format of the advertisement have been approved by M/

the Managing Director of AWTA Ltd.

]
I/W/
MIGHAFEL A. JACKSON B.Sc.(Hons)

0204/11/06 APPROVED SIGNATORY IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : SPS Roofing and Building Limited Test Number : 17-005919
16A Parkhead Place Issue Date 15/11/2017
Albany, Auckland New Zealand Print Date : 20/11/2017
New Zealand
Specimen: 3
Heat release rate (kW/m?) Effective heat of combustion (MJ/kg)
10 50
8 40
6 30
4 20
2 10
0 Al 0 A.A o A ,A AA/N ﬁ I\
0 200 400 600 800 1000 0 200 400 600 800 1000
Time (s) Time (s)
. Specific extinction area (m#k
Smoke production rate ([m?/s]) P ( 9)
0010 250
0008 200
0006 150
0004 100
0002 50
0000 A A ol Ar\ A A AA J\A A
0 200 400 600 800 1000 0 200 400 600 800 1000
Time (s) Time (s)
69677 23296 Page 7 of 8
ég:‘;zgz’;V/‘ii’]""q:;ig‘%::e"r‘\?e’:y Ltd A Accredi.ted for c.ompliance with ISO/IEC 17025 -
NATA - Chemical Testing : Accreditation No. 983
- Mechanical Testing : Accreditation No. 985
v - Performance & Approvals Testing : Accreditation No. 1356
Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd
may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.
N 44
MIGHAFEL A. JACKSON B.Sc.(Hons)
0204/11/06 APPROVED SIGNATORY IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : SPS Roofing and Building Limited Test Number : 17-005919
16A Parkhead Place Issue Date : 15/11/2017
Albany, Auckland New Zealand Print Date : 20/11/2017

New Zealand

Mass loss rate (g/s) Total heat released (MJ/m?)
0.20 5
0.16 4
0.12 3
0.08 2
0.04 1
000 MR et »A/\N\\/\A AAJ\A(\!\/\A ,
0 200 400 600 800 1000 0 200 400 600 800 100C
Time (s) Time (s)
Rate of smoke release ([m?/s]/m?)
Mass (g) 0.10
300
0.08
240
0.06
180
0.04
120
0.02
60
0.00 A ‘A
0 0 200 400 600 800 1000
0 200 400 600 800 1000 Time (s)
Time (s)
69677 23296 Page 8 of 8
Australian Wool testing Authority Ltd i i i
© cz: ;:;:T_AiORi;;?QR e:e nj!eﬂd y A Accredl.ted for c.ompllance with ISO/IEC 17025 -
NATA - Chemical Testing : Accreditation No. 983
- Mechanical Testing : Accreditation No. 985
v - Performance & Approvals Testing : Accreditation No. 1356

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall

be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd -
may be used in advertising providing the content and format of the advertisement have been approved by M/

the Managing Director of AWTA Ltd.

!

MIGHAEL A. JACKSON B.Sc.(Hons)

0204/11/06 APPROVED SIGNATORY IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

